
TT 266/06TT 266/06
Water Research CommissionWater Research Commission

A D
esalination G

uide for S
outh A

frican M
unicipal E

ngineers



 
 

A DESALINATION GUIDE FOR 
SOUTH AFRICAN MUNICIPAL ENGINEERS 

 

 

 
 

Department of Water Affairs and Forestry 

Water Research Commission 

 

 
by 

 
 

JA du Plessis(1), AJ Burger,(2) CD Swartz(3) and N Musee(2) 
 

(1)  Department of Civil Engineering, University of Stellenbosch 
(2)  Department of Process Engineering, University of Stellenbosch 
(3)  Chris Swartz Water Utilzation Engineers, Mossel Bay 

 

 
 
 
 

 
WRC TT 266/06 

 
JULY 2006 

 
 



Obtainable from: 
 
 
Water Research Commission 
Private Bag X03 
Gezina 
0031 

Department of Water Affairs & 
[...]
of cold, nutrient-rich bottom water into the warmer surface water, triggering 
the associated red-tide phenomenon and the potential presence of H2S in 
the water.  The low water temperature demands higher operating pressures 
and lower membrane fluxes, while the high concentrations of nutrients and 
potential compounds such as H2S cause the pre-treatment to be demanding.  
Therefore, desalination of West Coast water would normally be more 
expensive than at the East Coast. 

5.2 Groundwater 

Saline or brackish groundwater provides for a second alternative source of 
water.  The specific desalination technology required will, as in the case of sea 
water, depend on the quality of the available groundwater.  The groundwater 
exploitation potential map (Figure D 1), together with the groundwater quality 
(Figure D 2), both in Appendix D, provides a good estimate of the probability 
that groundwater of a specific quality (TDS in mg/l) can be found in an area and 
if the resource can be considered as a potential alternative water resource.  
However the presence of specific compounds, such as iron, manganese, 
fluorides and nitrates, will require special attention. 



 

 7 

6 COMPARATIVE COST ESTIMATES FOR DESALINATION IN SOUTH 
AFRICA  

Table ES.1 and Table ES.2 summarises cost estimates that were developed by 
applying the rules provided in Part 2, Section 5 of the Guide, while considering 
the typical characteristics and quality of saline water predominantly found in 
certain areas of South Africa.  No attempt is made to provide cost estimates for 
all potential options and innovations (be it low-cost or expensive). 

More detailed costs and description of conditions and assumptions as applied 
in these rules are provided in Part 2, Section 5 Furthermore, important notes on 
inclusions and exclusions are provided at the end of these tables. 

Table ES.1:  Cost estimates for brackish water RO desalination plants 

BRACKISH WATER RO DESALINATION PLANTS 

Plant and Raw 
Water Type 

C
ap

ac
ity

 

Fe
ed

-w
at

er
 

TD
S 

(m
g/

l) 

Fe
ed

-w
at

er
 

Te
m

p 
 (O

C
) 

O
rd

er
 o

f 
M

ag
ni

tu
de

 
C

ap
ita

l C
os

t (
R

 
m

ill
io

n)
 

O
pe

ra
tin

g 
an

d 
M

ai
nt

en
an

ce
 

C
os

t  
(R

/k
l) 

C
ap

ita
l 

R
ed

em
pt

io
n 

   
 

(R
/k

l) 

U
ni

t P
ro

du
ct

io
n 

C
os

t 
(R

/k
l) 

Low TDS 
Standard 

Pretreatment 
2 000 17 1,43 2,80 2,50 5,30 

Low TDS 
Full Lime 

Pretreatment 
2 000 17 2,07 4,90 3,60 8,50 

High TDS 
Standard 

Pretreatment 
12 000 17 1,43 3,10 2,50 5,60 

High TDS 
Full Lime 

Pretreatment 

15
 m

3 /h
 

12 000 17 2,27 5,50 3,90 9,40 

Low TDS 
Standard 

Pretreatment 
2 000 17 6,22 1,60 1,40 2,90 

Low TDS 
Full Lime 

Pretreatment 
2 000 17 9,18 3,30 2,00 5,30 

High TDS 
Standard 

Pretreatment 
12 000 17 6,22 1,90 1,40 3,30 

High TDS 
Full Lime 

Pretreatment 

1,
6 

M
ℓ/d

 

12 000 17 9,85 3,70 2,20 5,90 

Low TDS 
Standard 

Pretreatment 
2 000 17 16,1 1,30 1,10 2,40 

Low TDS 
Full Lime 

Pretreatment 
2 000 17 23,4 2,80 1,60 4,40 

High TDS 
Standard 

Pretreatment 
12 000 17 16,1 1,60 1,10 2,70 

High TDS 
Full Lime 

Pretreatment 

5,
0 

M
ℓld

 

12 000 17 24,5 3,20 1,70 4,90 

 



 

 8 

Table ES.2:  Cost estimates for seawater RO desalination plants 

SEAWATER RO DESALINATION PLANTS 

Plant and Raw 
Water Type 

C
ap

ac
ity

 
(M

l/d
) 

Fe
ed

-w
at

er
 

TD
S 

(m
g/

l) 

Fe
ed

-w
at

er
 

Te
m

p 
 (O

C
) 

O
rd

er
 o

f 
M

ag
ni

tu
de

 
C

ap
ita

l C
os

t  
  

(R
 m

ill
io

n)
 

O
pe

ra
tin

g 
an

d 
 

M
ai

nt
en

an
ce

 
C

os
t (

R
/k

l) 

C
ap

ita
l 

R
ed

em
pt

io
n 

   
 

(R
/k

l) 

U
ni

t 
Pr

od
uc

tio
n 

C
os

t 
(R

/k
l) 

5  36 000 9 63 4,00 4,40 8,30 
West Coast 

50 36 000 9 530 3,30 3,70 7,00 

5 36 000 16 46 3,30 3,20 6,50 
South Coast 

50 36 000 16 394 2,80 2,80 5,60 

5 36 000 21 40 3,00 2,80 5,80 
East Coast 

50 36 000 21 338 2,60 2,40 5,00 

 

Notes applicable to Table ES.1 and Table ES.2: 

• For “low” TDS (ca 2 000 mg/l) brackish water desalination, a recovery of 60 % 
(conservative) is used for standard pre-treatment, and 85% recovery when using 
lime pre-treatment. 

• For “high” TDS (ca 12 000 mg/l) brackish water desalination, a recovery of 60 % 
(conservative) is used for standard pre-treatment, and 75% recovery when using 
lime pre-treatment. 

• Plant life is assumed to be 25 years.  Therefore, capital redemption is estimated 
for 25 years at an annual interest rate of 12%. 

• Capital cost estimates are complete installed costs, including all process, civil, 
mechanical, electrical and control works, but excluding the following: 

o Large product storage reservoirs and subsequent municipal distribution 
systems.  These are considered to be part of any water treatment system and 
cannot be directly attributed to the cost of a desalination plant. 

o Access roads outside the equipment area, as well as laboratories and 
administration offices. 

o Electricity generation or installation of power supply lines over long distances. 
o Potential expropriation of land and/or existing infrastructure. 
o Full-blown lined evaporation ponds for brackish water RO systems (note that 

such ponds may effect a drastic increase in the total capital cost). 
o Potential development of boreholes. 

• Note that operation and maintenance costs can vary drastically from site to site.  
For example, small plants at remote locations (relatively far removed from their 
managerial centres or municipalities) may have operating costs much higher than 
the “typical” values stated above). 



 

 9 

7 COMPARISON OF DESALINATION PLANT OPERATIONAL COSTS AND 
COST STUCTURE WITH CONVENTIONAL TREATMENT PLANTS 

The operational cost breakdown of an existing desalination plant in South 
Africa, and cost figures obtained from the costing guidelines, were compared 
with operational costs of a number of conventional treatment plants in the 
country.  The results are presented in Table ES.3.  The costs used in the 
comparisons vary significantly due to the different methods used by the 
authorities to reflect all the different cost aspects in the production cost.  It was 
not always possible to ring fence the same criteria for all the treatment plants 
used. 

Table ES.3:  Typical water production costs for desalination plants and 
conventional water treatment plants  

Treatment System 
Water 

production 
cost 
(R/kl) 

Notes 

Amatola Water 
(For 14 water treatment 

plants) 
3.39 Cost includes purchase of raw water. 

Rand Water 
(For 6 large water 

treatment plants, treating 
a total of 

5 260 Ml/d) 

2.53 Conventional water treatment plants. Cost includes 
purchase of raw water. 

City of Cape Town 
(various plants) 1.05 – 1.25 

Including raw water cost which includes the new Berg 
Water project and excludes bulk management and 

conveyance. 

Midvaal 
(250 Ml/d treatment plant) 2.52 

Treatment plant includes ozonation and dissolved air 
flotation for treating eutrophied water. Cost includes 

R 1.52/kl for purchase of raw water, excluding capital 
redemption (2004). 

C
on

ve
nt

io
na

l w
at

er
 tr

ea
tm

en
t 

Withoogte 
(72 Ml/d treatment plant) 1.04 

Conventional water treatment plant.  Cost includes 
purchase of raw water.  Only small portion of capital 

redemption remains. 
Bitterfontein 

(12 m3/h RO groundwater 
desalination plant) 

7.81 Relative high cost for management functions and transport 
due to remote location of the RO plant. 

Boesmansriviermond 
( 45 m3/h RO seawater 

desalination plant) 
2.26 

Cost includes electricity, labour, membrane replacement 
(every 5 years) and pump maintenance, but excludes 

capital redemption. 
Costing model 

(15 m3/h RO groundwater 
desalination plant) 

5.30 – 9.40 Range is for low TDS (2 000 mg/l)(lower cost) and high 
TDS (12 000 mg/l)(higher cost) 

Costing model 
(5 Ml/d RO groundwater 

desalination plant) 
2.40 – 4.90 Range is for low TDS (2 000 mg/l)(lower cost) and high 

TDS (12 000 mg/l)(higher cost) D
es

al
in

at
io

n 
pl

an
ts

 

Costing model 
(5 Ml/d RO seawater 

desalination plant) 
5.80 – 8.30 Range is for East Coast water (lowest cost), South Coast 

water and West Coast water (highest cost) 

 



 

 10 

8 PRE-TREATMENT METHODS 

Pre-treatment to desalination processes forms an important and integral part of 
desalination installations, and is often a major cost consideration in the 
selection of desalination as a water treatment alternative.  This holds true 
especially for seawater desalination, and in particular for West Coast seawater 
in South Africa. 

A variety of pre-treatment methods may have to be employed to ensure that 
optimal desalination plant performance is achieved.  These processes may be 
needed for one or more of the following: particulate and fine material removal; 
suspended solids removal; organics removal; biofouling prevention; control of 
biological activity (disinfection as well as dechlorination if chlorine is used); 
prevention of scaling and inorganic precipitation, including metals removal and 
removal of other elements such as sulphur and silica. 

Pre-treatment processes may be relatively simple in the case of good quality 
groundwater, sometimes requiring only cartridge filtration and possible dosing 
of anti-scalants.  For poor quality feed water, extensive chemical treatment 
(such as lime softening) may be required to maximise recovery, although most 
engineers would attempt to avoid such complication in the design.  For 
seawater, pre-treatment normally requires extensive pre-filtration, which may 
consist of two-stage sand filtration (media filtration) with pre-flocculation, or 
even media filtration in combination with ultra-filtration. 

For prevention of biofouling or control of biological activity, or for oxidation of 
metals such as iron, an oxidation step may be needed.  Chlorination and 
ozonation are among oxidation processes that can be employed. 

More detailed information on pre-treatment requirements and methods can be 
found in Part 2, Section 6 of the Guide. 

9 POST-TREATMENT OF DESALINATED WATER 

Post-treatment of desalinated water has two objectives, viz. stabilisation and 
final disinfection.  Like most conventional water treatment plants, disinfection 
entails the dosing of a disinfectant (usually chlorine) to prevent biological 
growth in subsequent municipal reservoirs and distribution systems.  Since 
organic matter and microbial organisms are removed by the desalination 
process, chlorine requirements are relatively low. 

Depending on the plant design, the desalinated product water may have a TDS 
well below 30 mg/litre, containing negligible concentrations of calcium, 
magnesium and carbonate.  Such water is corrosive and needs to be stabilised 
before final distribution.  Loewenthal et al (1986) compiled an excellent 
monograph to explain the principles of stabilisation, indicating that a positive 
CaCO3 precipitation potential (preferably above 3) is required.  The principles 
have been incorporated into a software package on CD, Stasoft4, (WRC, 2000) 
which simplified the calculations considerably.  Suffice to say that stabilised 
water, fit for municipal and potable use, typically has a pH between 8 and 8.5, 
contains approximately 20 mg/litre Ca and has an alkalinity above 50 mg/litre. 



 

 11 

Single-pass sea water RO plants typically produce permeates with TDS in the 
order of 300 mg/litre which, if blended in with larger volumes of other municipal 
water, may only require minimal post-treatment such as pH adjustment by lime 
addition.  However, a fully desalinated product that is used as single source of 
municipal water supply needs better post treatment, entailing pH adjustment with 
CO2 and dissolution of lime, or limestone (usually via limestone filters).  In some 
cases (only smaller plants) calcium chloride, sodium bicarbonate and sodium 
carbonate are dosed to produce the required levels of CaCO3 in the water.  More 
information can be found in Part 2, Section 5.4.2. 

10 MANAGEMENT OF RESIDUALS (BRINE DISPOSAL) 

During the desalination process, it is inevitable that waste streams are 
generated, which must be managed in a suitable way.  The treatment and 
disposal of these residuals, within the legal environmental framework, may 
result in significant costs for the water service provider. 

The most important and largest waste stream from any desalination plant is the 
brine (or concentrated salt) stream that is produced during the separation 
process.  The brine stream contains high concentrations of salts and other 
concentrated impurities that may be found in the feed water, and which must be 
disposed of in a safe and acceptable way.  Depending on the composition of 
the brine and the location of the site, additional treatment may be required 
before disposal. 

The character of the brine that is produced will be affected by feed water 
quality, pre-treatment processes, desalination processes, water recovery 
and post-treatment and concentrate blending. 

The most common brine disposal options are ocean disposal, surface water 
discharge, sewer discharge, deep-well injection (not applied in South Africa at 
present), evaporation ponds, land application and co-disposal with wastewater 
treatment plant effluent or power plant cooling water. 

Section 8 in Part 2 of the Guide provides an overview of the different methods 
of brine disposal and brine treatment, as well as emerging methods for 
minimisation of salt concentrates.  Environmental considerations on brine 
disposal are discussed in Part 2, Section 9, and are summarised in Section 11. 

11 ENVIRONMENTAL CONSIDERATIONS 

When considering desalination as an alternative option to conventional water 
supply, it is important to carefully take into account all the environmental costs 
associated with the development and operation of desalination plants. The 
following legislation and permit requirements are applicable: 

• The National Environmental Management Act (Act 107/98, NEMA) 

NEMA promotes sustainable development and regulates the procedures and 
steps to be taken when a development is considered for approval.  It 
specifically promotes the cooperation between different role players and 
cooperative governance. 



 

 12 

In this regard, it prescribes cooperation between government departments, 
such as the Department of Water Affairs and Forestry (DWAF), the 
Department of Environmental Affairs and Tourism and the relevant local 
authority.  In specific instances, institutions such as Nature Conservation 
Boards will also need to be consulted. 

• Environmental Conservation Act (Act 73/89, ECA) 

ECA, through regulation 1182, prescribes specific requirements for specific 
actions that might have a detrimental impact on the environment.  These 
actions are listed in schedule one of the regulations and include 
“construction or upgrade of all structures below the high-water mark of the 
sea” and “schemes for the abstraction or utilisation of ground or surface 
water for bulk supply purposes”. 

Regulation 1182 contains all the relevant steps to be taken for the required 
environmental impact assessment.  It is extremely important to note that the 
involvement of interested and affected parties forms an integral part of this 
process. 

• National Water Act (Act 36 of 1998, NWA) and Water Services Act (Act 108 
of 1997, WSA). 

These two acts regulate the water industry and deal primarily with the 
management structures and the licensing procedures required before water 
can be abstracted from a source. 

Depending on the method of abstraction in the case of seawater 
desalination, it might be a requirement to apply for a licence or permit to 
abstract water.  Beach wells as a possible abstraction method will almost 
always involve the abstraction of groundwater resources, which are 
regulated by the NWA.  General authorisations granted by DWAF are only 
applicable up to 750 m inland from the high tide level and an application for 
[...]
species in the intake systems, or to prevent the development of sulphate-
reducing bacteria with production of undesirable H2S during no-flow 
situations (e.g. during shutdown).  However, poly-amide membranes are not 
chlorine resistant, so that dechlorination is required before the feed water 
makes contact with the membranes.  A reducing agent, such as sodium 
meta-bisulphite (SMBS), is typically used for dechlorination. 

Other general pre-treatment methods for prevention of membrane fouling 
are discussed in Section 6. 



 

 37 

4.4.1.5 Corrosion 

Since the reverse osmosis process is performed at ambient temperature, 
corrosion is less problematic than with distillation plants.  However, water 
with a high TDS and high chloride concentrations (such as sea water) 
can be highly corrosive at ambient temperatures and the selection of 
appropriate corrosion-resistant materials for a specific application 
remains an important consideration during design.  For example, 
ordinary 316 stainless steel is not sufficient for sea water and duplex steel 
would typically be used for equipment in direct contact with such water. 

4.4.2 Electrodialysis (ED) and electrodialysis reversal (EDR) 

Commercially, electrodialysis (ED) is an older process than reverse osmosis.  
It uses a direct electric current to transfer ions through a membrane that 
possesses fixed ion groups chemically bound to the membrane structure (ion 
exchange functionality groups).  A cation permeable membrane allows 
cations to pass through, but no anions.  Similarly, anion permeable 
membranes only allow anions to pass, but no cations.  By combining cationic 
and anionic membranes in repeating fashion, ions of opposite charge migrate 
in different directions through one set of membranes and combine in a 
concentrate stream between two membranes of opposing charge.  By 
regularly reversing the polarity of the electric current (EDR), the concentrated 
layers that have formed against the membranes in the concentrate 
compartments are dissipated, thus reducing the tendency for scaling.  More 
information is provided by Baker (2004). 

It should be noted that, contrary to RO, salts (ions) predominantly travel 
through EDR membranes, and not water.  This means that the EDR process 
does not remove colloidal, non-ionized matter, or bacteria from the water, 
which may be considered as notable disadvantages when compared to RO.  
ED membranes also have the tendency to foul when rather low 
concentrations of metal ions (e.g. Fe or Mn) are present in the feed water.  
Furthermore, EDR is not economical when the TDS of the feed water is above 
10 000 mg/litre (Watson et al, 2003).  Even below this TDS, RO is currently by 
far the process of choice for desalination of brackish water in South Africa and 
world wide.  Therefore, no further discussions will be focussed on EDR. 

5 GUIDELINES AND PROCEDURES FOR PROCESS SELECTION AND 
COSTING 

The rules and procedures outlined below are based on the authors’ experience 
and other useful information from the literature.  They guide the reader to 
systematically answer specific questions and are supported by more detailed 
information provided in the Appendices.  If a more critical assessment is 
required, the reader is referred to the literature, amongst other Andrianne 
(2002), Ashour and Ghurbal (2004), Avlontis et al (2003), Hafez (2002), Lokiec 
and Kronenberg (2003), Meerganz von Medeazza (2004), Sommariva et al 
(2002) and Watson et al (2003). 



 

 38 

 

5.1 Step 1:  Determine the desalination capacity requirements 

A proper assessment of consumption behaviour requires sufficient and 
effective flow measurement and recording of a community’s water use, together 
with consumption by its industries.  Furthermore, it is well-known that the per 
capita water consumption of households increases in accordance with the living 
standards of the relevant population.  Only after due consideration of these 
factors, coupled with a good understanding of the variation in supply from 
existing available fresh water sources, can the municipal engineer define the 
capacity requirement of an applicable desalination plant. 

5.1.1 Hourly production rate of plant 

Define the daily desalinated water production requirement as dQ  (m3/day). 

Define the plant availability,α , as a fraction of a 24-hour day in which the 
plant is required to operate at full capacity.  The remaining fraction relates to 
potential trips, down-time for emergency maintenance, planned daily down-
time, etc.  If the plant is operated 24 hours per day, then availability,α , may 
typically be between 0.90 and 0.95, depending on the robustness of design, 
duty-standby philosophy, etc.  However, in some cases (typically small 
communities) one may choose to run the plant only for 12 hours per day, in 
which case α  would be equal to or less than 0.5.  

The actual hourly production rate required for a desalination plant is: 

3m    
24 h

d
h

Q
Q

α
=

⋅
       

 [Equation 1] 

 

5.1.2 Example 

 

 

 

 

 

 

 

By thorough assessment of water demand profiles of a community and its 
industries, the daily production of desalinated water is estimated as 4000 
m3/day.  It is assumed that the plant will be operated 24 hour per day, and that 
7% down-time may be allowed (i.e. availability must be 0.93).  Therefore: 

34000 m179.2    
24 0.93 h

d
h

Q
Q

α
= = =

⋅
 



 

 39 

5.2 Step 2:  Identify the available saline water quality and desalination 
recovery 

Appendix A provides fundamental insight into water quality measurements and 
definitions.  The water recovery, R, of a desalination plant is defined as the 
volumetric fraction of feed water that is converted to non-saline product water 
(permeate), while the remaining fraction (1-R) of water is discharged as 
concentrate, containing almost all the salt from the feed water. 

In order to prevent scale-formation on the RO membranes by precipitation of 
inorganic salts, the recovery should be maintained below a certain critical 
value.  At this critical recovery, the first salt crystals would appear in the 
concentrate (potentially forming scale on membranes) due to super-saturation. 

The intention is not to dwell on detailed discussions related to solubility 
products of various salts.  Since anti-scalants, commonly dosed into the feed 
water of desalination plants, modify the crystal formation and morphology of 
various salts, the most logical approach is to provide guidelines related to the 
typical maximum salt concentrations allowed in the presence of such anti-
scalants.  From these concentrations, the maximum potential water recovery of 
the plant may be predicted. 

The following broad guidelines could be applied if no water analyses are 
available: 

• For desalination of standard sea water:  0.3 < R < 0.5  (typically 
0.40) 

• For desalination of borehole water:   0.6 < R < 0.9  (typically 
0.75) 

5.2.1 Concentration Factor and Related Parameters 

As explained above, recovery is defined as: 

P

F

Q
R

Q
=         

 [Equation 2] 

The salt rejection of a membrane plant is defined as: 

( )
( )

1 P

F

TDS
J

TDS
= −         

 [Equation 3] 

The overall concentration factor, χ , represents the ratio of salt content of the 
concentrate (TDS)C  to the salt content of the feed (TDS)F  and it can easily be 
shown that: 

( )
( )

1
1

C

F

TDS R J R
TDS R

χ + ⋅ −
= =

−
      

 [Equation 4] 



 

 40 

However, since the salt rejection on an RO plant is usually above 0.97 (97%), 
calculation of the concentration factor is commonly simplified to: 

1
1 R

χ ≈
−

        

 [Equation 5] 

5.2.2 Maximum recovery 

To estimate the maximum possible water recovery over a desalination plant 
(without scale formation), the likelihood of precipitation of specific salts in the 
concentrate should be evaluated.  The following paragraphs provide simple 
rule-of-thumb guidelines that may be used as first approach to estimate 
recovery limitations set by the chemistry of the raw feed water in the presence 
of an anti-scalant. 

Various anti-scalants are available on the market for various types of scale 
prevention.  However, an anti-scalant that effectively prevents Fe related 
fouling, for example, may not necessarily be effective for silica or CaSO4.  
Therefore, the following rules are not at all comprehensive, albeit useful.  Anti-
scalant vendors or knowledgeable consultants should be contacted if more 
accurate and specific assessments are required. 

5.2.2.1 Calcium salts 

If it is found that the recovery is severely limited by potential precipitation of 
a calcium salt, then one of the following pre-treatment techniques may be 
applied (at additional cost, of course) to reduce the feed concentration of Ca: 

• Chemical softening (with lime and/or soda-ash) 

This technique requires the installation of lime and/or soda-ash silos with 
make-up systems, acid dosing systems, flocculant dosing systems, a 
clarifier with peripherals, sludge disposal systems (e.g. filter press and 
cake disposal, or sludge to ponds) and filtration equipment (typically 
media filters). 

The installation of such equipment will notably increase the capital cost of 
the total plant, while also complicating its operation.  However, one must 
consider the increased cost against the alternative where much lower RO 
recoveries would require larger feed flow rates and produce larger 
volumes of concentrate, which would again need to be disposed of 
according to environmental regulations. 

Lime softening can also reduce the concentration of metal ions such as 
Fe and Mn, as well as silica. 

• Softening by ion exchange (with strong cation resins in the sodium form) 

This technique can be applied where relatively low concentrations of Ca 
and Mg need to be removed in order to maximise recovery.  It will also 
remove other multi-valent cations such as Fe, Mn, Ba and Sr. However, 
rapid fouling of the resin may occur in the presence of high Fe 
concentrations.  As a result of the exchange process, the sodium 
concentration of the feed water will increase. 



 

 41 

The process requires the installation of ion exchange columns, brine 
(NaCl) make-up, storage and regeneration systems and most importantly, 
disposal facilities for highly saline regeneration effluents. 

The following calcium salts may typically limit recovery (unless Ca is 
removed by softening): 

• Calcium carbonate (calcite) 

CaCO3 (calcite) is one of the most common salts that can precipitate 
during desalination.  Luckily, its formation can easily be controlled by 
downward adjustment of the pH of the feed water.  At a feed pH of 7, the 
maximum recovery possible in the presence of an appropriate anti-
scalant may typically be estimated as follows: 

3

Ca
CaCO 1

2000
Alk C

R
⋅

≈ −       

 [Equation 6] 

with Alk being the feed alkalinity in mg/litre CaCO3 and CaC  being the 
feed Ca concentration in mg/litre.  For further discussions, bear in mind 
that a decrease in feed pH would increase the maximum possible 
recovery.  

• Calcium sulphate (gypsum) 

Unlike calcite, the formation of CaSO4 (and its hydrated forms) is not 
dependent on pH.  Therefore, without softening, the formation of CaSO4 
can only be prevented by limiting the concentration factor or, to a lesser 
extent, the feed temperature.  The maximum possible recovery in the 
presence of an appropriate anti-scalant may typically be estimated as 
follows: 

4

4

SO Ca
CaSO 1

2500

C C
R

⋅
≈ −       

 [Equation 7] 

with 
4SOC and CaC  being the concentration, in mg/litre, of SO4 and Ca in 

the feed respectively. 

• Calcium fluoride 

Similar to calcium sulphate, the formation of CaF2 can only be prevented 
by limiting the concentration factor, unless calcium is removed by 
softening.  The maximum possible recovery in the presence of an 
appropriate anti-scalant may typically be estimated as follows: 

( )
2

0.332
F Ca

CaF 1
40

C C
R

⎡ ⎤⋅⎢ ⎥⎣ ⎦≈ −       

 [Equation 8] 



 

 42 

with FC and CaC  being the concentration, in mg/litre, of F and Ca in the 
feed respectively. 

5.2.2.2 Silicates (SiO2 and various forms of Ca-Mg-silicates) 

Silica may polymerise, or precipitate in combination with calcium and 
magnesium when concentrated.  The maximum possible recovery in the 
presence of an appropriate anti-scalant may typically be estimated as 
follows: 

2

2

SiO
SiO 1

200
C

R ≈ −        

 [Equation 9] 
with 

2SiOC  being the concentration, in mg/litre, of SiO2 in the feed.  Note that 
a silica-specific anti-scalant is required to achieve this recovery and 
threshold-inhibitors that primarily focus on the prevention of gypsum 
formation may be far less effective than suggested in Equation 9. 

If the recovery is severely limited by the presence of silica, then lime 
softening may be considered as a suitable pre-treatment technique. 

5.2.2.3 Oxides and hydroxides of iron, manganese and aluminium 

In general, one would like to keep the concentrations of Fe, Mn and Al below 
1.0 mg/litre in the concentrate.  However, some anti-scalants are specifically 
designed to inhibit Fe fouling, in which case the Fe content of the 
concentrate may be allowed to reach between 3 and 4 mg/litre, although 
such high levels are generally not recommended.  The maximum possible 
recovery in the presence of an appropriate anti-scalant may typically be 
estimated as follows: 

Fe
Fe 1

3
C

R ≈ −         

 [Equation 10] 

with FeC  being the concentration, in mg/litre, of Fe in the feed. 

Fe and Mn are typically found in borehole waters and can be removed 
during pre-treatment by oxidation and precipitation/filtration, or by a more 
expensive softening process. 

5.2.2.4 Salts with barium and strontium  

Barium sulphate has a low solubility and the maximum possible recovery in 
the presence of an appropriate anti-scalant may typically be estimated as 
follows: 

4

4

SO Ba
BaSO 1

30

C C
R

⋅
≈ −       

 [Equation 11] 



 

 43 

with 
4SOC and BaC  being the concentration, in mg/litre, of SO4 and Ba in the 

feed respectively. 

For strontium sulphate, the maximum possible recovery in the presence of 
an appropriate anti-scalant may typically be estimated as follows: 

4

4

SO Sr
SrSO 1

400

C C
R

⋅
≈ −       

 [Equation 12] 
with 

4SOC and SrC  being the concentration, in mg/litre, of SO4 and Sr in the 
feed respectively. 

5.2.3 Example 

 

5.3 Step 3:  Estimate the total membrane area and the required feed pressure 

5.3.1 Flux and membrane area 

In this approach, the estimation of membrane area is considered to be an 
important parameter, since it is used as the basis for cost prediction of the 
desalination systems (see Section 5.7).  The argument is that the prominent 
effects of TDS, temperature and even fouling potential of the feed water are 
reflected in the membrane area (via an appropriate and educated selection of 
flux). 

Once the hourly feed flow rate, hQ , has been determined (as per Step 1), then 
one only needs to specify an average flux through the membranes to 
calculate the total required membrane area.  In some cases, especially with 
seawater desalination, two membrane stages (double pass) are utilised to 

Saline feed water with an alkalinity of 250 mg/litre CaCO3 contains 400 mg/litre Ca, 
1200 mg/litre SO4, 0.2 mg/litre Fe and 10 mg/litre SiO2.  The pH is approximately 7.8. 

3

4

4

2

2

Ca
CaCO

SO Ca
CaSO

SiO
SiO

Fe
Fe

250 4001 1 0.84    (assuming that the pH is adjusted to 7)
2000 2000

1200 4001 1 0.72
2500 2500

101 1 0.95
200 200

0.21 1 0.93
3 3

Alk C
R

C C
R

C
R

C
R

⋅ ⋅
≈ − = − =

⋅ ⋅
≈ − = − =

≈ − = − =

≈ − = − =

 

Therefore, the limiting component is CaSO4, which will start to precipitate when the 
recovery is approximately 72% in the presence of an appropriate anti-scalant.  In other 
words, the plant should be operated at recoveries below 72% (typically 65% - 70%), 
while an appropriate anti-scalant is dosed and while the pH is adjusted to around 7.  If 
[...]
Specify the water recovery by applying the information in Section 5.2.2, 
considering potential scale formation of various inorganic salts.  For the 
purpose of this example, assume that this exercise leads to the specification 
of a 75% recovery of water (R = 0.75). 

Step 3: 

No second-pass membrane system is installed and an average flux of 23 
litre/(m2h) is assumed.  Estimate the total membrane area from Equation 13.  

mem
1 2

2

1000 1000

1000 138.9 6039  m
23

h hQ Q
A z

ϕ ϕ
⎛ ⎞ ⎛ ⎞⋅ ⋅

≈ + ⋅⎜ ⎟ ⎜ ⎟
⎝ ⎠ ⎝ ⎠
⋅

= =

 

Assume a membrane-specific flux per driving pressure ( ε ) of 4.5 and 
calculate the feed pressure delivered by the high pressure pump from 
Equation 14. 

( ) ( )

( )

25
( )

25 18

0.00076
5 1.034

1
0.00076 5000 23 5 1.034 28  bar

1 0.75 4.5

TF
F T

TDS
P

R
ϕ
ε

−

−

⋅ ⎛ ⎞≈ + + ⋅⎜ ⎟− ⎝ ⎠
⋅ ⎛ ⎞= + + ⋅ =⎜ ⎟− ⎝ ⎠

 

Step 4: 

Assume a well-designed, complete media filtration system with chemical 
dosing systems as pre-treatment.  Assume that 5% of the feed water is 



 

 58 

consumed for backwash and purging (i.e. 0.05β = ), then calculate the 
design feed flow rate from Equation 15. 

( )
3

( )
138.9 m194.9    

(1 ) 0.75 1 0.05 h
h

h in
Q

Q
R β

= = =
⋅ − ⋅ −

 

Step 5: 

Assume that no energy recovery system is installed and that the high 
pressure pumps operates at an efficiency of 78%.  Estimate the energy 
consumption at the desalination section from Equation 16. 

( ) ( )( )( )
desal

5 1

36 36

138.9 28 184.7     kW
36 0.75 0.78

h F Th F T

p r

Q P RQ P
E s

R Rη η

⎡ ⎤⋅ − ⋅ −⎡ ⎤⋅
⎢ ⎥≈ − ⋅⎢ ⎥

⋅ ⋅ ⎢ ⋅ ⋅ ⎥⎢ ⎥⎣ ⎦ ⎣ ⎦
⋅

= =
⋅ ⋅

 

Having assumed a single pre-treatment stage (standard media filtration), the 
sum of the feed pressures ( inP ) is assumed to be around 3 bar.  Now 
estimate the total additional energy requirements of the plant from Equation 
17. 

( )
other

194.9 3 20.8   kW
36 36 0.78
h in inQ P

E
η
⋅ ⋅

≈ = =
⋅ ⋅

 

Therefore, from Equation 18, the total power requirement of the plant is: 

total desal other 184.7 20.8 205.5   kWE E E= + = + =  

According to Equation 19, the specific energy requirement per volume 
product water is: 

total
specific 3

205.5 kWh1.48    
138.9 mh

E
E

Q
= = =  

Step 6: 

Consider the various environmental issues related to disposal of the 
concentrate.  If an existing evaporation pond (or discharge to sea) is not 
available, bear in mind that the construction of a properly lined pond can 
contribute to a very significant portion of the total installed cost.  Use 
Equation 20 to estimate the effluent volumes to be evaporated: 

( )( )
3

eff
m194.9 138.9 56   
hh hinQ Q Q≈ − = − =  (to pond or other acceptable point 

of discharge) 

Step 7: 

From Figure 5.2, read off the installed cost of the desalination section as 
approximately R6 million (at a total membrane area of 6039 m2). 



 

 59 

From Figure 5.4, read off the installed cost of a standard pre-treatment plant 
as approximately R3.5 million (at a feed flow rate of 194.9 m3/h).  Since the 
pre-treatment section is assumed to consist of a standard media filtration 
system, the pre-treatment cost factor is 1 and the total installed cost for the 
pre-treatment plant remains R3.5 million. 

Make provision for an additional 5% costs for intake and outfall systems, as 
well as post-treatment facilities.  Therefore, the total installed cost, excluding 
environmental assessments and contractual items amounts to: 

  ( )6 3.5 1.05 9.98 million Rand+ ⋅ =  

Note that the above price excludes the construction of evaporation ponds.  
Assume that another 1% is spent on assessments and contractual items, 
then the total installed cost of the plant (excluding evaporation ponds) is 
estimated at: 

  9.98 1.01  10 million Rand⋅ ≈  

Considering the information in Appendix F, the construction of a properly 
lined evaporation pond can double the overall project cost to approximately 
20 million Rand. 

5.7.2 Unit production cost of desalinated water 

5.7.2.1 Cost of capital redemption 

( )
( )

1 Rand    
month1 1

n

n

Cap r r
B

r

⋅ ⋅ +
=

+ −
      

 [Equation 22] 
with B being the monthly capital cost repayment, Cap the total contract cost 
at start-up, r the monthly interest rate and n the period of full redemption in 
months. 

This implies that the specific cost of redemption, Mcap, can be estimated as: 

cap 3
Rand   

30 md

BM
Q

≈
⋅

      

 [Equation 23] 

5.7.2.2 Cost of energy 

The specific energy requirement is calculated according to the guidelines in 
Section 5.5.  By assuming an appropriate cost of electricity per kWh, the 
specific cost of electricity is simply estimated as: 

energy specific 3
Rand  
m

M D E≈ ⋅       

 [Equation 24] 
where D is the unit cost of electricity in Rands/kWh. 



 

 60 

5.7.2.3 Cost of RO membrane replacement 

The total installed membrane area is easily estimated by Equation 13.  Due 
to their higher operating pressures and better salt rejections, seawater 
desalination membranes are more expensive than standard brackish water 
membranes.  The actual cost of membranes depends on the manufacturer, 
the area per element, rejection rating, pressure rating, etc.  Membrane 
prices also depend on the quantity of elements ordered, so that any specific 
indication of cost may in a sense be misleading.  For the purpose of this 
guide, the following cost estimates will apply (depending on the R/$ 
exchange rate): 

• Brackish water spiral wound RO membranes: Costm ~15.0 US$/m2 (105 
Rands/m2) 

• Seawater spiral wound RO membrane:  Costm~16.5 US$/m2 (115 
Rands/m2) 

The intention is always to minimise the frequency of replacement of 
membranes.  In practice, full replacement may typically happen after 3 to 6 
years, depending on the nature of fouling and degradation experienced on a 
specific plant.   

The specific cost of membrane replacement can be estimated as: 

m mem
mem 3

Rand   
365 md

Cost A
M

y Q
⋅

≈
⋅ ⋅

      

 [Equation 25] 
where y is the number of years before full replacement (typically 3 to 6). 

5.7.2.4 Cost of chemicals and consumables 

The cost of chemicals and consumables may differ radically from plant to 
plant, depending on the level of pre-treatment.  Some brackish water plants 
may sometimes only require dosing of anti-scalant.  In the case of seawater 
desalination, acid, coagulant, flocculant, chlorine, SMBS and anti-scalant 
may be required for pre-treatment, together with limestone and chlorine for 
post-treatment.  Pre-treatment processes where lime softening are required, 
could easily have specific chemical and consumable costs well above 
R1.00/m3 product water.  It is normally true that, 

chem3 3
R 0.2 R 2.0    
m m

M< <  

and one could, for the sake of simplicity, assume the following: 

• Brackish water RO plants with some pH adjustment, disinfection, anti-
scalant dosing and reasonable post-treatment : 
 3

chem 0.3  Rand/mM ≈  

• Seawater RO plants with typical chlorination, acid dosing, coagulant 
dosing, dechlorination, anti-scalant dosing and acceptable post-treatment 
:        
 3

chem 0.5  Rand/mM ≈  



 

 61 

• Brackish water RO plants with full lime softening (lime + soda-ash), acid 
dosing, chlorination, dechlorination, anti-scalant dosing and reasonable 
post-treatment:     
 3

chem 1.60  Rand/mM ≈  

5.7.2.5 Cost of labour and maintenance 

On plants of reasonable size, i.e. more than 2000 m3/day capacity, the cost 
of labour and maintenance may typically be estimated as equivalent to 5% 
of the total capital cost per year.  For smaller plants this value increases 
significantly, so that: 

maint 3
Rand   

365 md

z CapM
Q

⋅
≈

⋅
 

where z typically varies between 0.15 (around 50 m3/day capacity) and 0.05 
(above 2000 m3/day capacity). 

Be aware of the fact that small plants that are located in remote areas (far 
from convenient service centres) may have rather high specific labour and 
maintenance costs (in R/m3).  The Bitterfontein plant in South Africa is a 
good example. 

5.7.2.6 Total unit cost of water 

The total specific cost of desalinated water is: 

tot cap energy mem chem maint 3
Rand   
m

M M M M M M= + + + +  

 

 



 

 62 

5.7.2.7 Example 

 

 

 

 

 

cap 3
1240619 Rand2.76  

30 30 15000 md

CapM
Q

≈ = =
⋅ ⋅

 

energy specific 3
Rand0.3 4 1.20  
m

M D E≈ ⋅ = ⋅ =  

m mem
mem 3

115 67500 Rand0.41   
365 3.5 15000 365 md

Cost A
M

y Q
⋅ ⋅

≈ = =
⋅ ⋅ ⋅ ⋅

 

chem 3
Rand0.50  
m

M ≈    (typical for sea water RO plant) 

maint 3
0.05 110 000 000 Rand1.00   

365 365 15 000 md

z CapM
Q

⋅ ⋅
≈ = =

⋅ ⋅
 

tot 3
Rand2.76 1.20 0.41 0.50 1.00 5.87  
m

M = + + + + =  

A sea water desalination plant produces 15 000 m3/day (Qd) of desalinated, potable 
water.  The installed capital cost of the plant (Cap) is estimated at R110 million.  The 
following parameters are selected or estimated: 

• Period of full capital redemption:  25  yearsn =  

• Annual interest rate (bond):   13%r =  

• Total installed membrane area:  2
mem 67 500  mA =  

• Membrane cost per area:   2
m 115 R/mCost =  

• Frequency of full membrane replacement: 3.5  yearsy =  

• Specific energy consumption of plant: 
 3

specific 4  kWh per m  productE =  

• Labour and maintenance factor:  
 0.05   (5% of capital/year)z ≈  

( )
( )

( )( )

( )

12 25

12 25

0.13110 000 000 1 0.131 12 R 1 240 619 per month
1 1 0.131 1

12

n

n

B r r
Cap

r

⋅

⋅

⎛ ⎞⋅ ⋅ +⎜ ⎟⋅ ⋅ + ⎝ ⎠= = =
+ − ⎛ ⎞+ −⎜ ⎟

⎝ ⎠

 



 

 63 

5.7.3 Cost inclusions and exclusions 

The simple estimation methods above do not specifically consider the 
following: 

• Large product storage reservoirs and subsequent distribution systems. 
These are considered to be part of any water treatment system and 
cannot be directly attributed to the cost of a desalination plant. 

• Large intermediate storage reservoirs. 
These are usually not necessary, but may be required in some designs. 

• Access roads outside the equipment area, as well as laboratories and 
administration offices. 

• Electricity generation or installation of power supply lines over long 
distances. 

• Potential expropriation of land. 

• Construction of double-lined evaporation ponds. 

• Development of wellfields. 

6 PRE-TREATMENT METHODS 

6.1 Pre-treatment to distillation processes 

Pre-treatment to distillation processes are significantly less complex than for 
membrane processes and are often limited to chlorination, screening and 
dosing of antiscalant (see discussions in Section 4.3.4.4). 

6.2 Pre-treatment to RO, NF and EDR 

6.2.1 Prevention of membrane fouling 
An accumulation of one or more foreign substances on the surface of a 
membrane will result in a loss of flux. Higher operating pressures will then be 
required to maintain water production and quality. Membrane fouling generally 
occurs by one of the following mechanisms: 
 
• precipitation of inorganic salts (scaling) due to super-saturation 
• deposition of silt or other suspended solids 
• interaction of organics with the membrane 
• biological fouling caused by excessive microbial growth 
 
The objective of proper pre-treatment is therefore to prevent membrane 
fouling, as discussed below. 
 



 

 64 

6.2.1.1 Suspended solids removal 
Pre-treatment normally includes at least some cartridge filtration to remove 
residual fine suspended matter from the feed water.  However, quite often, 
the concentrations of suspended matter in the feed water are too high to rely 
on cartridge filtration only.  Therefore, pre-filtration, and, if necessary, the 
use of chemical pre-treatment and clarification may be required to assist in 
removal of suspended solids. 
 
Membrane manufacturers usually specify one or more of the following 
guidelines for suspended solids: 
 
• turbidity less than 0.2 NTU (<0.1 preferred) 
• zeta potential of more than –30 Mv 
• maximum silt density index (SDI) of 3 to 5 
 
Pre-treatment methods include (AWWA M46): 
• Chemical Treatment (coagulation and flocculation) 

 
o Aluminium sulphate or alum (Al2(SO4)3) 

Minimum solubility is achieved at pH 5.7 to 7.8. Must allow sufficient 
time for complete precipitation or aluminium salts may deposit on the 
membrane. 

 
o Ferrous sulphate (FeSO4) 

Oxidation to ferric form of iron is required to be effective. Optimal pH is 
>8.4 
 

o Ferric sulphate ( Fe2(SO4)3 ) 
Works best at high pH. 
 

o Ferric chloride (FeCl3) 
Works best at pH 4.5 to 7.0. This chemical is widely used. 
 

o Cationic polyelectrolytes 
Will interact with antiscalants. Can irreversibly foul many spiral-wound 
membranes. 
 

o Anionic and nonionic polyelectrolytes 
Will not interact with antiscalants. May foul certain membranes. 
Consult manufacturer. Generally less effective than cationics as 
coagulants-flocculants. 

 
• Clarification 

After chemical treatment, clarification may be required if high solids 
loadings are produced (for low solids loadings, direct filtration may be 
employed).  Clarification is normally achieved in gravity solids-separation 
processes such as sedimentation (downward movement of solids) or 
dissolved air flotation (DAF)(upward movement of solids). 

• Rapid sand filtration 

Coagulants are generally required to achieve acceptable SDI reduction, 
most typically through in-line coagulation. Limited turbidity levels can be 
accommodated. 



 

 65 

• Cartridge filtration 

A variety of in-line cartridges are commercially available, and are widely 
used as part of pre-treatment for any membrane treatment processes.  
The filtration elements are generally not expensive and are replaced 
frequently to protect downstream equipment and membranes.  Filtration 
down to 5µm is typically required. 

• Precoat filtration 

Also relatively expensive and not popular. Precoat media must be added 
to replace losses in backwash step. Does not remove dissolved organics. 

• Microfiltration 

Operates at low pressures and requires periodic chemical cleaning and 
frequent backwashing. Removes particulates but no dissolved organics. 
Cost may be comparable to coagulation-flocculation-clarification and 
direct filtration for small systems. 

• Ultrafiltration 

Relatively expensive, but effective. Frequent backflushing and periodic 
cleaning are required. Operate at slightly higher pressures than 
microfilters. Removes higher molecular-weight organics (>100 000 
molecular mass) in addition to particulates. 

6.2.1.2 Organics removal 

Natural organic material (NOM) consists mainly of humic and fulvic acids in 
solution, some of which exhibit colloidal properties (larger molecules) with 
the remainder in true solution (smaller molecules).  This material will 
therefore cause fouling of RO membranes if not removed upstream by some 
form of pre-treatment. Large quantities of NOM (the organic material may be 
quantified either by colour or UV254 measurement) will result in rapid fouling 
of RO membranes. 

The organic material cannot be removed effectively by fine filtration such as 
media filtration or microfiltration on its own because of the small size of a 
large portion of the organic molecules. Chemical treatment such as 
coagulation is therefore required to destabilise the charged particles and 
render it amenable to flocculation and subsequent removal of flocs by 
sedimentation and/or filtration. 

Even ultrafiltration will only achieve around 60 – 80% removal of NOM, 
which is not sufficient to protect the RO membranes against rapid fouling.  
Nanofiltration will normally achieve sufficient NOM removal, but may prove 
to be too costly.  Activated carbon may be used in combination with 
ultrafiltration, but will require pilot plant studies.  Another possible option is 
oxidation with ozone, followed by biological filtration (biologically enhanced 
filtration) or activated carbon.. 

6.2.1.3 Biofouling prevention (AWWA M46) 

Control of biological fouling is essential if a membrane system is to 
perform at design levels on a consistent basis.  The wet interior of a 
membrane module or permeator is an ideal place for certain micro-
organisms to grow.  Once established on the membrane, microbes can 



 

 66 

adhere to the polymer tenaciously. More harmful than the organisms 
themselves is the biofilm they secrete. This biofilm uniformly covers the 
membrane, causing deterioration in flux and salt rejection (SR). Fortunately, 
the population of micro-organisms in most brackish ground-water sources is 
small enough that pre-treatment for biological fouling is not required, 
provided the membrane system is used on a fairly continuous basis. 

One of the best steps toward elimination of biological fouling is to minimise 
events where membrane sections are out of operation. Any membrane that 
is allowed to be out of service for more than a day or two should be flushed 
with pre-treated water on a daily basis to prevent a tolerably small bacteria 
population from growing to an intolerable level. If the system is to be out of 
service for extended periods of time, it is necessary to flush the membranes 
with permeate and add a sanitizer recommended by the manufacturer. 
Formaldehyde and sodium bisulfite solution are effective in preventing 
microbes from proliferating in the membrane modules during storage, but 
formaldehyde has carcinogenic properties and its use is not recommended.  
The chemical gluderaldehyde is increasingly being used as a biocide during 
membrane storage. 

Surface waters are more likely to need some type of pre-treatment to 
prevent biofouling. For the most highly contaminated waters, continuous 
chlorination (and de-chlorination) just before the water enters the membrane 
system) would be required.  For less severe problems, periodic shock 
treatments with high chlorine doses may be the only treatment required to 
maintain an acceptable bacteria count. Table 6.1 summarizes current 
methods used to control biological fouling in membrane systems. 

 

Table 6.1:  Chemicals used to control biofouling in membrane systems 
(AWWA M46) 

Treatment Comments 

Iodine Dechlorination required for polyamide membranes 

Copper sulfate Effective for algae. Generally limited to seawater systems. 

Chloramines 
Some polyamide membranes not affected, but these 
chemicals are not as efficient as other disinfectants. Long 
contact time may be required. 

Shock treatment Comments 

Sodium bisulfite 
Minimum dose of 500 mg/l for at least 30 minutes. Time 
between treatments depends on bacteria counts. Will not 
affect most membranes 

Iodine Effective, but life of polyamide membrane will be shortened. 
Maximum dose is 15 mg/l. 

Hydrogen peroxide Same as for iodine. Presence of metals on membrane 
surface should be minimized during use. 

 



 

 67 

The disinfectant most widely used is still chlorine, although other alternatives 
are also being investigated (ozone).  If chlorine is used to prevent biofouling 
on the membranes, care should be taken to remove the residual chlorine 
before coming into contact with certain types of membrane material (see 
below). 

6.2.1.4 Dechlorination 
Care must be taken to remove residual free chlorine if the membrane is of a 
polyamide composition or to adjust the source water pH for cellulose acetate 
membranes. 
 
Although polyamide membranes are not particularly pH sensitive, all 
varieties of these membranes are to some extent intolerant of chlorine 
and certain other oxidizing agents. Adding sodium metabisulfite (SMBS) 
to the source water in excess of what is required to reduce the chlorine 
should protect polyamide membranes form chlorine attack. For the most 
susceptible polyamide compositions, chlorine should be totally avoided as a 
part of pre-treatment. 

6.2.2 Prevention of scaling 

The solubility of salts in water varies widely.  Certain salts have very high 
solubilities, while others have low solubilities.  The characteristics of low 
solubility are often used to separate such a compound from the water by 
precipitating it as an insoluble precipitate.  When the concentration of ions of 
such a sparingly soluble salt is increased beyond a certain point in solution 